
DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

   
 DoC #: HSD-0109-A- R1 Original/en 

Manufacturer's Name: HP Inc.  
 

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA  94303-1112  USA 

declare, under its sole responsibility that the product  

Product Name and Model:2) HP E24m G4 Conferencing Monitor, HP E24m G4 FHD USB-C Conferencing 
Monitor  

Regulatory Model Number:1) HSD-0109-A 
Product Options: None 
 

conforms to the following Product Specifications and Regulations:   

 
 

Safety  EMC   
 

 EN 62479:2010  
 EN IEC 62368-1:2020 +A11:2020  
 IEC 62368-1:2018  

 EN 55032:2015+A11:2020 Class B  
 EN 55035:2017+A11:2020  
 EN 61000-3-2:2014  
 EN 61000-3-3:2013 +A1:2019  
 FCC CFR 47 Part 15  
 ICES-003, Issue 7  

 
 

   Ecodesign  
 

         Regulation (EU) No. 2019/2021  
  EN 62087-1:2016 
  EN 50643:2018 +A1:2020 
  EN 50564:2011 

   

   RoHS 
EN 50581:2012 
EN IEC 63000:2018 

  

 

The product herewith complies with the requirements of the Low Voltage Directive 2014/35/EU, the EMC Directive 
2014/30/EU , the Ecodesign Directive 2009/125/EC ,  the RoHS Directive 2011/65/EU  and carries the -marking 
accordingly.  
 

 
US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions: 
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, 
including interference that may cause undesired operation.  
 
Additional Information:  

2) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The 
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this 
number should not be confused with the marketing name or the product numbers. 

2) This product was tested in a typical HP environment. 
 

Palo Alto, CA 
 

13-08-2021 Gilles Soulard, Manager 

 Product Compliance Center  

  

Local contact for regulatory topics only:  

EU: HP Deutschland  GmbH, HP HQ-TRE, 71025 Boeblingen, Germany 
U.S.:  HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A.  650-857-1501 

http://www.hp.eu/certificates 
 

    

Click here to go to the translation(s) 

http://www.hp.eu/certificates


DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

   
 DoC #: HSD-0110-A- R1 Original/en 

Manufacturer's Name: HP Inc.  
 

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA  94303-1112  USA 

declare, under its sole responsibility that the product  

Product Name and Model:2) HP E27m G4 Conferencing Monitor, HP E27m G4 QHD USB-C Conferencing 
Monitor  

Regulatory Model Number:1) HSD-0110-A 
Product Options: None 
 

conforms to the following Product Specifications and Regulations:   

 
 

Safety  EMC   
 

 EN 62479:2010  
 EN IEC 62368-1:2020 +A11:2020  
 IEC 62368-1:2018  

 EN 55032:2015+A11:2020 Class B  
 EN 55035:2017+A11:2020  
 EN 61000-3-2:2014  
 EN 61000-3-3:2013 +A1:2019  
 FCC CFR 47 Part 15  
 ICES-003, Issue 7  

 
 

   Ecodesign  
 

         Regulation (EU) No. 2019/2021  
  EN 62087-1:2016 
  EN 50643:2018 +A1:2020 
  EN 50564:2011 

   

   RoHS 
EN 50581:2012 
EN IEC 63000:2018 

  

 

The product herewith complies with the requirements of the Low Voltage Directive 2014/35/EU, the EMC Directive 
2014/30/EU , the Ecodesign Directive 2009/125/EC ,  the RoHS Directive 2011/65/EU  and carries the -marking 
accordingly.  
 

 
US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions: 
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, 
including interference that may cause undesired operation.  
 
Additional Information:  

2) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The 
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this 
number should not be confused with the marketing name or the product numbers. 

2) This product was tested in a typical HP environment. 
 

Palo Alto, CA 
 

16-08-2021 Gilles Soulard, Manager 

 Product Compliance Center  

  

Local contact for regulatory topics only:  

EU: HP Deutschland  GmbH, HP HQ-TRE, 71025 Boeblingen, Germany 
U.S.:  HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A.  650-857-1501 

http://www.hp.eu/certificates 
 

    

Click here to go to the translation(s) 

http://www.hp.eu/certificates


DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

   
 DoC #: HSC-Q001DM- R2 Original/en 

Manufacturer's Name: HP Inc.   

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA  94303-1112  USA 

declare, under its sole responsibility that the product  

Product Name and Model:2) Personal Computer; HP Elite Mini 800 G9 Desktop PC, HP Mini Conferencing PC 
with Zoom Rooms,HP Elite Mini 600 G9 Desktop PC,HP Pro Mini 400 G9 
Desktop PC  

Regulatory Model Number:1) HSC-Q001DM 
Product Options: Please See ANNEX I 
 

conforms to the following Product Specifications and Regulations:  

 
 

Safety  EMC  Spectrum    

 IEC 60950-1:2005 +A1:2009 +A2:2013  
 IEC 62368-1:2018  
 EN IEC 62368-1:2020 +A11:2020  
 EN 50663:2017  
 EN 50665:2017  
 EN 62479:2010  
 EN 62311:2008  

EN 301 489-1 V2.2.3 
EN 301 489-17 V3.2.4 
EN 301 489-3 V2.1.1 
EN 55032:2015+A11:2020 Class B 
EN 55035:2017+A11:2020 
CISPR 32:2015+A1:2019 
EN 61000-3-2:2014 
EN 61000-3-3:2013 +A1:2019 
EN 60601-1-2:2015 
FCC CFR 47 Part 15 
ICES-003, Issue 7 

EN 300 328 V2.2.2 
EN 301 893 V2.1.1 
EN 300 440 V2.2.1 
EN 303 687 V0.0.13 

 

 

   Ecodesign  
 

     Regulation (EU) No. 617/2013  
  EN 62623:2013 

       

   RoHS 
EN 50581:2012 
EN IEC 63000:2018 

  
The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the 
Ecodesign Directive 2009/125/EC ,  the RoHS Directive 2011/65/EU  and carries the -marking accordingly.  
 
 
US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two 
conditions: 
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, 
including interference that may cause undesired operation.  
 
Additional Information:  
1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. 

The Regulatory Model Number is the main product identifier in the regulatory documentation and test 
reports, this number should not be confused with the marketing name or the product numbers. 

2) The Notified Body TIMCO Engineering, Inc. with number 1177 issued the EU-type examination certificate 
with ID: E1177-211391 according to Annex III, for the essential requirement of article 3.2 of the RED 
Directive  

3) This product was tested in a typical HP environment. 
 

Houston, TX  
 

27-12-2021 Gilles Soulard, Manager 
 Product Compliance Center  
  

Local contact for regulatory topics only:  
EU: HP Deutschland  GmbH, HP HQ-TRE, 71025 Boeblingen, Germany 
U.S.:  HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A.  650-857-1501 



DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

http://www.hp.eu/certificates 
 

  

Click here to go to the translation(s) 



DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

 
ANNEX I 

 
Regulatory Model Number: HSC-Q001DM 

 
 

OPTIONS 
 
 

DESCRIPTION:* OPTION RMN:* 
 

Adapter 

TPC-XA62 
TPN-XA18 
TPN-XA19 
TPN-XA22 
TPN-XA20 

WLAN+BT 

AX211NGW 
RTL8821CE 
RTL8852AE 
RTL8852BE 

 

 
 
 

* Where X represents any alpha numeric character. 
    



DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

   
 DoC #: TPN-C155- R1 Original/en 

Manufacturer's Name: HP Inc.  
 

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA  94303-1112  USA 

declare, under its sole responsibility that the product  

Product Name and Model:2) HP Spectre x360 13.5 inch 2-in-1 Laptop PC; HP Spectre x360 13.5” 2-in-1 
Laptop PC; HP Spectre x360 2-in-1 Laptop; HP Spectre x360 2-in-1 Laptop 14 
series  

Regulatory Model Number:1) TPN-C155 
Product Options: Please See ANNEX I 
 

conforms to the following Product Specifications and Regulations:   

 
 

Safety  EMC  Spectrum    

 IEC 60950-1:2005 +A1:2009 +A2:2013  
 IEC 62368-1:2018  
 EN IEC 62368-1:2020 +A11:2020  
 EN 50566:2017  
 EN 50663:2017  
 EN 62479:2010  

EN 55032:2015+A11:2020 Class B 
EN 55035:2017+A11:2020 
EN 61000-3-2:2014 
EN 61000-3-3:2013 +A1:2019 
EN 301 489-1 V2.2.3 
EN 301 489-3 V2.1.1 
EN 301 489-17 V3.2.4 
EN 301 489-52 V1.1.0 
FCC CFR 47 Part 15 
ICES-003, Issue 7 

EN 300 328 V2.2.2 
EN 301 893 V2.1.1 
EN 300 440 V2.1.1 
EN 303 687 V0.0.13 
EN 301 908-1 V13.1.1  
EN 301 908-2 V13.1.1 
EN 301 908-13 V13.1.1 
EN 301 908-25 V15.1.1 
EN 303 413 V1.1.1 

 

 

   Ecodesign  
 

       Regulation (EC) No. 1275/2008  
  EN 50564:2011 
  IEC 62301:2011 

     

   RoHS 
EN IEC 63000:2018 

  

 

The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the 
Ecodesign Directive 2009/125/EC ,  the RoHS Directive 2011/65/EU  and carries the -marking accordingly.  
 

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two 
conditions: 
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, 
including interference that may cause undesired operation.  
 
Additional Information:  

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. 
The Regulatory Model Number is the main product identifier in the regulatory documentation and test 
reports, this number should not be confused with the marketing name or the product numbers. 

2) The Notified Body Sporton International (USA) Inc. with number 2907 issued the EU-type examination 
certificate with ID: SN22C0002 according to Annex III, for the essential requirement of article 3.2 of the RED 
Directive  

3) This product was tested in a typical HP environment. 
 

Houston, TX  
 

17-02-2022 Gilles Soulard, Manager 

 Product Compliance Center  

  

Local contact for regulatory topics only:  

EU: HP Deutschland  GmbH, HP HQ-TRE, 71025 Boeblingen, Germany 
U.S.:  HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A.  650-857-1501 

http://www.hp.eu/certificates 

http://www.hp.eu/certificates


DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

 

 

 

ANNEX I 

 

Regulatory Model Number: TPN-C155 

 

 
OPTIONS 

 
 

DESCRIPTION:* OPTION RMN:* 
 

Power Adapter 

TPN-XA08 

TPN-XA10 

TPN-XA12 

TPN-XA22 

TPN-XA26 

Battery Pack HSTNN-XB9Z 

Transceiver 2,4 and 5 GHz WLAN and BT AX211NGW 

5G/LTE/HSPA+, with GPS FM350-GL 

 

 

 

 

* Where X represents any alpha numeric character. 
    

Click here to go to the translation(s) 



DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

   
 DoC #: FCW-I001DM-180; FCW-I001DM-280- R2 

Original/en 

Manufacturer's Name: HP Inc.  
 

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA  94303-1112  USA 

declare, under its sole responsibility that the product  

Product Name and Model:2) HP Z2 Mini G9 Workstation Desktop PC  
Regulatory Model Number:1) FCW-I001DM-180; FCW-I001DM-280 
Product Options: Please See ANNEX I 
 

conforms to the following Product Specifications and Regulations:  

 
 

Safety  EMC  Spectrum    
 

 EN 62479:2010  
 EN 62311:2008  
 IEC 60950-1:2005 +A1:2009 +A2:2013  
 IEC 62368-1:2018  
 EN IEC 62368-1:2020 +A11:2020  
 EN 55063:2017  
 EN 55065:2017  

EN 55032:2015+A11:2020 Class B 
EN 55035:2017+A11:2020 
EN IEC 61000-3-2:2019 
EN 61000-3-3:2013 +A1:2019 
EN 301 489-1 V2.2.3 
EN 301 489-17 V3.2.4 
ICES-003, Issue 7 
FCC CFR 47 Part 15 

EN 300 328 V2.2.2 
EN 301 893 V2.1.1 
EN 300 440 V2.1.1 
EN 303 417 V1.1.1 
EN 303 687 V0.0.13 

 

   Ecodesign  
 

     Regulation (EU) No. 617/2013  
  EN 62623:2013 

     Regulation (EC) No. 1275/2008  
  EN 50564:2011 
  IEC 62301:2011 

     

   RoHS 
EN 50581:2012 
EN IEC 63000:2018 

  
 
The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the 
Ecodesign Directive 2009/125/EC ,  the RoHS Directive 2011/65/EU  and carries the -marking accordingly.  
 
 
US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two 
conditions: 
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, 
including interference that may cause undesired operation.  
 
Additional Information:  
2) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. 

The Regulatory Model Number is the main product identifier in the regulatory documentation and test 
reports, this number should not be confused with the marketing name or the product numbers. 

2) This product was tested in a typical HP environment. 
 

Houston, TX  
 

14-07-2022 Gilles Soulard, Manager 
 Product Compliance Center  
  

Local contact for regulatory topics only:  
EU: HP Deutschland  GmbH, HP HQ-TRE, 71025 Boeblingen, Germany 
U.S.:  HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A.  650-857-1501 

http://www.hp.eu/certificates 
 

  
Click here to go to the translation(s) 



DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

 
ANNEX I 

 
Regulatory Model Number: FCW-I001DM-180; FCW-I001DM-280 

 
 

OPTIONS 
 
 

DESCRIPTION:* OPTION RMN:* 
 

2.4, 5 GHz WLAN + BT Transceiver AX211NGW 
 

 
 
 

* Where X represents any alpha numeric character. 
    



DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

   
 DoC #: HSN-Q34C-5- R1 Original/en 

Manufacturer's Name: HP Inc.  
 

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA  94303-1112  USA 

declare, under its sole responsibility that the product  

Product Name and Model:2) HP ProBook 455 15.6 inch G9 Notebook PC; HP ProBook 455 G9 series  
Regulatory Model Number:1) HSN-Q34C-5 
Product Options: Please See ANNEX I 
 

conforms to the following Product Specifications and Regulations:  

 
 

Safety  EMC  Spectrum    

 IEC 60950-1:2005 +A1:2009 +A2:2013  
 IEC 62368-1:2014  
 EN 62368-1:2014 +A11:2017  
 IEC 62368-1:2018  
 EN IEC 62368-1:2020 +A11:2020  
 EN 50665:2017  
 EN 62479:2010  
 EN 50663:2017  
 EN IEC 62311:2020  

EN 55032:2015+A11:2020 Class B 
EN 61000-3-2:2014 
EN 61000-3-3:2013 +A1:2019 
EN 55024:2010 +A1:2015 
EN 55035:2017+A11:2020 
EN 301 489-1 V2.2.3 
EN 301 489-3 V2.1.1 
EN 301 489-17 V3.2.4 
EN 301 489-19 V2.1.1 
EN 301 489-52 V1.1.0 
EN 60601-1-2:2015 
FCC CFR 47 Part 15 
ICES-003, Issue 7 

EN 300 328 V2.2.2 
EN 301 893 V2.1.1 
EN 300 440 V2.1.1 
EN 303 687 V0.0.12 
EN 301 908-1 V13.1.1  
EN 301 908-2 V13.1.1 
EN 301 908-13 V13.1.1 
EN 303 413 V1.1.1 

 

 

   Ecodesign  
 

       Regulation (EC) No. 1275/2008  
  EN 50564:2011 
  IEC 62301:2011 

     

   RoHS 
EN IEC 63000:2018 

  

The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the 
Ecodesign Directive 2009/125/EC ,  the RoHS Directive 2011/65/EU  and carries the -marking accordingly.  
 

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two 
conditions: 
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, 
including interference that may cause undesired operation.  
 
Additional Information:  

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. 
The Regulatory Model Number is the main product identifier in the regulatory documentation and test 
reports, this number should not be confused with the marketing name or the product numbers. 

2) The Notified Body TIMCO Engineering, Inc. with number 1177 issued the EU-type examination certificate 
with ID: E1177-211178 according to Annex III, for the essential requirement of article 3.2 of the RED 
Directive  

3) This product was tested in a typical HP environment. 
 

Houston, TX  
 

19-01-2022 Gilles Soulard, Manager 

 Product Compliance Center  

  

Local contact for regulatory topics only:  

EU: HP Deutschland  GmbH, HP HQ-TRE, 71025 Boeblingen, Germany 
U.S.:  HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A.  650-857-1501 

http://www.hp.eu/certificates 
 

http://www.hp.eu/certificates


DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

 

 

ANNEX I 

 

Regulatory Model Number: HSN-Q34C-5 

 

 
OPTIONS 

 
 

DESCRIPTION:* OPTION RMN:* 
 

AC Adapter 

TPN-XA01 

TPN-XA05 

TPN-XA06 

TPN-XA07 

TPN-XA10 

TPN-XA12 

TPN-XA14 

TPN-XA15 

TPN-XA16 

TPN-XA17 

TPN-XA19 

TPN-XA20 

TPN-XA21 

TPN-XA22 

TPN-XA23 

Battery Pack 

HSTNN-XB2X 

TPN-XB0Y 

TPN-XB0L 

TPN-XB0A 

TPN-XB0K 

Transceiver 2,4 and 5 GHz WLAN and BT RTL8852BE 

Transceiver 2,4 and 5/6 GHz WLAN and BT QCNFA765 

4G WWAN Transceiver, GPS Receiver L860-GL-16 

 

 

 

 

* Where X represents any alpha numeric character. 
    

Click here to go to the translation(s) 
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